— 4
-— —
. 'V“‘~

VICTORY
4X4

TACOMA FRONT MOLLE &
ACCESSORY PANEL INSTRUCTIONS

TOOLS NEEDED HARDWARE

 3/16” allen * 5/16-18X5/8” button head qty. 13
* T-55 torx * 5/16-18 flange nut gty. 13

* T-30 torx * 7/16-14 flange nut qty. 2

* 1/2 flast washer qty. 2
* 7/16-14 forged wing nut qty. 2

* 7/16-14 X 2 1/2” carriage bolt gty. 2

Please read the instructions below carefully before attempting to install.



1. Assemble the panel. Overlap the middle panel over the side panels. Using

a 3/16” allen, secure the panels using the button head bolts provided (4

bolts per side).

2. We will be installing a high lift jack on our panel. Insert the two carriage
bolts through the holes located on the center panel. Loosely install these

bolts so you can adjust them later.

3. Next we will install the lower mounts that secure the panel to the truck.
Using a T-55 torx, loosen the body mount so you can slide the open end of
the mount under the bolt. We have provided 2 additional holes in the lower
mount if you can’t use the body mount. You will have to drill through the
bed of the truck if you choose to use the 2 holes in the lower mount. For

long bed models, use the curved brackets instead of the ones shown.




4. Using a T-30 torx, remove the three bolts along the top of the bed.

5. Use the 90 degree brackets we provide and reinstall the bolts. Hold the
bracket straight while you tighten them.

6. Loosely install the panel using the small button head bolts. Use 3 bolts
on top and 4 bolts on the bottom (2 per side) to secure the panel to the
brackets. Once everything is loosely installed, tighten the body mount bolts

using a T-55 torx then tighten the button head bolts using a 3/16” allen.

You are now finished with the
install! Enjoy your new Molle

N Accessory Panel.




